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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
Effective Radiated Power
. §27.50 (c)(10) (Band 12)
' Equivalent Isotropic Radiated Power i
§24232 (C) (Band 2) Pass
Equivalent Isotropic Radiated Power
§27.50 (d)(4) (Band 4)
§24.232 (d) . .
§27.50 (d)(5) Peak-to-Average Ratio Not Required
- §2.1049 Occupied Bandwidth Not Required -
§2.1051
33 §24.238 (a) Conducted Band Edge Measurement Pass i
' §27.53 (g) (Band 2) (Band 4) (Band 12)
§27.53 (h)
§2.1051
34 §24.238 (a) Conducted Spurious Emission Pass )
' §27.53 (g) (Band 2) (Band 4) (Band 12)
§27.53 (h)
§2.1055 .
T e e | Normeaurea |
§27.54 P g
§2.1053 Under limit
42 §24.238 (a) Radiated Spurious Emission Pass 3787 dB at
' §27.53 (g) (Band 2) (Band 4) (Band 12) 4916.000 MHz
§27.53 (h) '

Remark:

1.  Not required means after assessing, test items are not necessary to carry out.

2. Thisis a variant report by changing WWAN PA (Pin to Pin), LTE band 2 Duplexer 2nd
Source and turning on Bluetooth - LE function via SW. All the test cases were performed on
original report which can be referred to Sporton Report Number FG982310. Based on the
original report, the test cases were verified.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the

regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the

manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

specification.

Reviewed by: Yun Huang
Report Producer: Lucy Wu

TEL : 886-3-327-3456 Page Number 1 40of 20
FAX : 886-3-328-4978 Issued Date : Sep. 07, 2021
Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG982310-05

1 General Description

1.1 Product Feature of Equipment Under Test

LTE, Bluetooth - LE, Wi-Fi 2.4GHz 802.11b/g/n, and GNSS.

Product Specification subjective to this standard

Antenna Type

WWAN

<Main>: LDS Antenna
<Aux.>: LDS Antenna
WLAN: LDS Antenna

Bluetooth - LE: LDS A Antenna
GPS / Glonass : LDS Antenna

Antenna Gain

<Main>

LTE Band 2: 0.9 dBi
LTE Band 4: -0.8 dBi
LTE Band 12: -4.5 dBi
<Aux.>

LTE Band 2: -3.3 dBi
LTE Band 4: -3.6 dBi
LTE Band 12: -11.9 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and
Explanations in report summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO2-HY 03CHO7-HY
Test Engineer Bryant Liu Jesse Wang and Stan Hsieh
Temperature 23~25C 19~22C
Relative Humidity 54~56% 51~56%

Note: The test site complies with ANSI C63.4 2014 requirement.

FCC Designation No.: TW1190

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Vers

ion 2.4

Page Number : 50f 20
Issued Date : Sep. 07, 2021
Report Version 1 02
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1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 24(E), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 60f 20
FAX . 886-3-328-4978 Issued Date . Sep. 07, 2021
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
14 3 5 10 15 20 | QPSK [16QAM | 64QAM | 1 | Half [ Full L M H
2 v v v v v v v v v v v v v v
Max.
Output 4 Y Y \Y \Y \ \ Y Y \ % v v % v
Power
12 Y Y \Y \Y - - % Y Y v \ \ v \
2 Y Y \Y \Y \ \ Y Y Y \ \ \
Conducted
4 \ \Y \Y \Y \Y v \Y \Y \Y \Y \Y \Y
Band Edge
12 v v Y Y - - Y Y Y v v v
2 v v Y Y \Y \Y Y Y Y v \Y v
Conducted
Spurious 4 Y Y \Y \Y \ \ Y Y \ v % v
Emission
12 Y Y \Y \Y - - Y Y Y \ v \
2 Y Y \Y \Y \ \ Y Y
E.R.P/
4 \Y \Y Y \Y \ \Y \Y \Y Max. Power
E.LR.P
12 v v Y Y - - v v
. 2 Worst Case \Y
Radiated
Spurious 4 Worst Case \Y
Emission
12 Worst Case \Y
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.

4. All the radiated test cases were performed with AC Adapter with Charging Cradle (Black).
TEL : 886-3-327-3456 Page Number 1 70f20
FAX : 886-3-328-4978 Issued Date : Sep. 07, 2021

Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02




ssamoncas. FCC RADIO TEST REPORT Report No. : FG982310-05

2.2 Connection Diagram of Test System

120Vac/60Hz
EUT

! (AL Adapter with

Charging Cradle)

EUT

L

System Simulator

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name (Model No. FCCID |Data Cable |Power Cord

1. |System Simulator|Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number : 80of 20
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 2 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 18700 18900 19100

20 Frequency 1860 1880 1900
Channel 18675 18900 19125
15 Frequency 1857.5 1880 1902.5
Channel 18650 18900 19150

10 Frequency 1855 1880 1905
Channel 18625 18900 19175
> Frequency 1852.5 1880 1907.5
Channel 18615 18900 19185
® Frequency 1851.5 1880 1908.5
Channel 18607 18900 19193
14 Frequency 1850.7 1880 1909.3

LTE Band 4 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20050 20175 20300
20 Frequency 1720 17325 1745
Channel 20025 20175 20325
15 Frequency 1717.5 1732.5 1747.5
Channel 20000 20175 20350
10 Frequency 1715 1732.5 1750
Channel 19975 20175 20375
> Frequency 17125 17325 1752.5
Channel 19965 20175 20385
° Frequency 17115 1732.5 1753.5
Channel 19957 20175 20393
L4 Frequency 1710.7 1732.5 1754.3
TEL : 886-3-327-3456 Page Number : 90f 20
FAX : 886-3-328-4978 Issued Date : Sep. 07, 2021

Report Template No.: BU5-FGLTE Version 2.4 Report Version 1 02



ssamoncas. FCC RADIO TEST REPORT Report No. : FG982310-05

LTE Band 12 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 23060 23095 23130
10 Frequency 704 707.5 711
Channel 23035 23095 23155
> Frequency 701.5 707.5 713.5
Channel 23025 23095 23165
> Frequency 700.5 707.5 714.5
Channel 23017 23095 23173
L4 Frequency 699.7 707.5 715.3
TEL : 886-3-327-3456 Page Number : 10 of 20
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= |

System Simulator EUT

3.1.3Conducted Band-Edge and Conducted Spurious Emission

L—f Power Divider
System Simulator - ")

EUT
(s
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number : 11 0of 20
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 12

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 2

The EIRP of mobile transmitters must not exceed 1 Watts for LTE Band 4

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 0f 20
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3.3 Conducted Band Edge

3.3.1Description of Conducted Band Edge Measurement

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 1IMHz bandwidth. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(g)

For operations in the 600MHz band and 698-746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30

kHz may be employed.

2753 (h)

For operations in the 1710 — 1755 MHz band, 1755-1780 MHz, the FCC limit is 43 + 10log10(P[Watts])
dB below the transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands
immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least
one percent of the emission bandwidth of the fundamental emission of the transmitter may be

employed.

3.3.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o 0o M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 113 0f 20
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3.4 Conducted Spurious Emission

3.4.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.4.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 14 of 20
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver

TEL : 886-3-327-3456 Page Number 1 150f 20
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For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL : 886-3-327-3456 Page Number : 16 of 20
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

TEL : 886-3-327-3456 Page Number : 17 of 20
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5 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
. CBL 6111C & 2725 & Radiation
Bilog Antenna Schaffner N-6-06 AT-NOGOL 30MHz~1GHz | Jan. 08, 2021 | Aug. 04, 2021 | Jan. 07, 2022 (03CHO7-HY)
CBL 6111D & Radiation
Bilog Antenna TESEQ 0O0800N1DO1IN| 35419 & 03 | 30MHz~1GHz | Apr. 28, 2021 | Aug. 04, 2021 | Apr. 27, 2022 (03CHO7-HY)
-06
Double Ridge Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 01, 2020 | Aug. 04, 2021 | Nov. 30, 2021
Horn Antenna (03CHO7-HY)
Rohde & Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 04, 2021 | Aug. 04, 2021 | Jan. 03, 2022
Schwarz (03CHOQ7-HY)
Preamplifier MITEQ AMF-7D-0010 1590075 1GHz~18GHz | Apr. 22, 2021 | Aug. 04, 2021 | Apr. 21, 2022 Radiation
P 1800-30-10P pr. 22, g. o5 pr. &4, (03CHO7-HY)
. Radiation
Preamplifier | COM-POWER PA-103A 161241 10MHz~1GHz | May 18, 2021 | Aug. 04, 2021 | May 17, 2022 (03CHO7-HY)
Preamplifier |  Agilent 84498 | 3008A02362 | 1GHZ~26.5GHz | Oct. 31, 2020 | Aug. 04, 2021 | Oct. 30, 2021 | _diation
P g ' Sh g. o5 s (03CHO7-HY)
Spectrum . Radiation
Agil N A MY5235027 Hz~44GH I. 22,2021 | Aug. 04, 2021 I. 21, 2022
Analyzer gilent 9030. 52350276| 3Hz~44GHz Ju , 20 ug. 04, 20 Ju , 20 (03CHO7-HY)
HUBER + SUCOFLEX 30MHz to Radiation
RF | MY1 2-4 Feb. 24, 2021 | Aug. 04, 2021 | Feb. 23, 2022
Cable SUHNER 104 568 18GHz eb 20 ug. 04, 20 eb. 23, 20 (03CHOQ7-HY)
HUBER + SUCOFLEX Radiation
RF | MY24971-4 kHz to 18GHz | Feb. 24, 2021 | Aug. 04, 2021 | Feb. 23, 2022
Cable SUHNER 104 9 9kHz to 18GHz | Feb. 24, 20 ug. 04, 20 eb. 23, 20 (03CHO7-HY)
HUBER + SUCOFLEX Radiation
RF | MY?2 -4 kHz to 18GHz | Feb. 24, 2021 | Aug. 04, 2021 | Feb. 23, 2022
Cable SUHNER 104 8655 9kHz to 18GHz | Feb. 24, 20 ug. 04, 20 eb. 23, 20 (03CHO7-HY)
HUBER + SUCOFLEX Radiation
RF Cable 532078/126E| 30MHz~18GHz | Sep. 18, 2020 | Aug. 04, 2021 | Sep. 17, 2021 at
SUHNER 126 (03CHO7-HY)
Control Ant Radiati
Controller EMEC EM1000 N/A oMol AN Apr. 28, 2021 | Aug. 04, 2021 | Apr. 27,2022 | ooaton
Mast (03CHOQ7-HY)
Control T Radiati
Controller MF MF-7802 N/A ontrot furn N/A Aug. 04, 2021 N/A adiation
table (03CHOQ7-HY)
Boresight mast Radiation
Antenna Mast EMEC AM-BS-4500E N/A Apr. 28, 2021 | Aug. 04, 2021 | Apr. 27, 2022
1M~4M (03CHO7-HY)
. . Radiation
Turn Table ChainTek | Chaintek 3000 N/A 0~360 Degree N/A Aug. 04, 2021 N/A
(03CHO7-HY)
E3 Radiation
Soft Audi N/A N/A N/A Aug. 04, 2021 N/A
ottware udix 6.2009-8-24 "9 (03CHO7-HY)
USB Data Radiation
TECPEL TR-32 HE17XB2495 N/A Mar. 09, 2021 | Aug. 04, 2021 | Mar. 08, 2022
Logger (03CHOQ7-HY)
Radiation
Horn Antenna EMCO 3117 00143261 | 1GHz~18GHz | Jan. 26, 2021 | Aug. 04, 2021 | Jan. 25, 2022
(03CHO7-HY)
Signal Rohde & Radiation
9 SMF100A 101107 100kHz~40GHz | Dec. 04, 2020 | Aug. 04, 2021 | Dec. 03, 2021
Generator Schwarz (03CHO7-HY)
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. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Radio LTE FDD/TDD
. . 6262002534 Aug. 11, 2021~ Conducted
Communicatio Anritsu MT8821C LTE-2CC Oct. 06, 2020 Oct. 05, 2021
1 Aug. 13, 2021 (THO2-HY)
n Analyzer ULCA/DLCA
Spectrum Rohde & Aug. 11, 2021~ Conducted
FSV40 101397 10Hz~40GHz | Nowv. 27, 2020 Nov. 26, 2021
Analyzer Schwarz Aug. 13, 2021 (THO2-HY)
Programmable 1v~20V Aug. 11, 2021~ Conducted
GW Instek PSS-2005 EL890094 Oct. 05, 2020 Oct. 04, 2021
Power Supply 0.5A~5A Aug. 13, 2021 (THO2-HY)
20dB 25W
) SMA Aug. 11, 2021~ Conducted
Coupler Warison . . #B 1-18GHz Jan. 09, 2021 Jan. 08, 2022
Directional Aug. 13, 2021 (THO2-HY)
Coupler
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 316 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 371 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 416 dB
Confidence of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 20 of 20
FAX : 886-3-328-4978 Issued Date : Sep. 07, 2021
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Appendix A. Test Results of Conducted Test

[Conducted Output Power(Average power & ERP/EIRP)

LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
20 1 0 22.48 22.79 22.78
20 1 49 22.15 22.56 22.51
20 1 99 22.08 22.54 22.58
20 50 0 QPSK 20.89 21.40 21.41 23.69 0.2339
20 50 24 21.23 21.74 21.72
20 50 50 21.09 21.52 21.56
20 100 0 21.01 21.49 21.52
Limit EIRP < 2W Result Pass
LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
15 1 0 22.10 22.52 22.50
15 1 37 22.72 22.74 22.73
15 1 74 22.47 22.54 22.44
15 36 0 QPSK 21.32 21.40 21.40 23.64 0.2312
15 36 20 21.67 21.71 21.71
15 36 39 21.50 21.48 21.44
15 75 0 21.48 21.46 21.46
Limit EIRP < 2W Result Pass
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LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
10 1 0 2213 22.53 22.46
10 1 25 22.75 22,74 22.76
10 1 49 22.48 22.50 22.52
10 25 0 QPSK 21.35 21.40 21.31 23.66 0.2323
10 25 12 21.67 21.64 21.69
10 25 25 21.50 21.46 21.49
10 50 0 21.42 21.41 21.40
10 1 0 21.40 21.41 21.40
10 1 25 21.50 21.58 21.51
10 1 49 R 21.66 21.66 21.74 22 64 0.1837
10 25 0 19.98 20.43 20.57
10 25 12 20.33 20.23 20.57
10 25 25 20.27 20.25 20.79
Limit EIRP < 2W Result Pass
LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
5 1 0 22.07 22.50 22.47
5 1 12 22.73 22.74 22.76
5 1 24 22.54 22.47 22.46
5 12 0 QPSK 21.36 21.39 21.34 23.66 0.2323
5 12 7 21.67 21.72 21.66
5 12 13 21.44 21.51 21.44
5 25 0 21.47 21.43 21.44
5 1 0 21.48 21.44 21.48
5 1 12 21.48 21.49 21.53
5 1 24 21.72 21.74 21.72
5 12 0 16-QAM 20.01 20.37 20.52 22.64 0.1837
5 12 7 20.28 20.22 20.62
5 12 13 20.22 20.19 20.75
5 25 0 20.35 20.29 20.73
Limit EIRP < 2W Result Pass
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LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
3 1 0 21.97 22.45 22.42
3 1 8 22.75 22,74 22.73
3 1 14 22.53 22.45 22.39

3 8 0 QPSK 21.28 21.38 21.32 23.65 0.2317
3 8 4 21.67 21.63 21.56
3 8 7 21.36 21.44 21.35
3 15 0 21.37 21.33 21.44
3 1 0 21.38 21.42 21.42
3 1 8 21.48 21.44 21.53
3 1 14 21.63 21.72 21.71

3 8 0 16-QAM 19.95 20.30 20.44 22.62 0.1828
3 8 4 20.25 20.15 20.62
3 8 7 20.18 20.18 20.68
3 15 0 20.31 20.20 20.63

Limit EIRP < 2W Result Pass
LTE Band 2 Maximum Average Power [dBm] (GT - LC = 0.9 dB)

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
1.4 1 0 22.02 22.41 22.41
1.4 1 3 22.73 22.70 22.74
14 1 5 22.45 22.41 22.40

1.4 3 0 QPSK 21.98 22.42 22.37 23.64 0.2312
14 3 1 22.72 22.74 22.74
14 3 3 22.45 22.38 22.41
1.4 6 0 21.35 21.33 21.32
14 1 0 21.47 21.36 21.40
14 1 3 21.41 21.48 21.52
1.4 1 5 21.67 21.66 21.63

1.4 3 0 16-QAM 21.40 21.35 21.45 22.61 0.1824
1.4 3 1 21.39 21.42 21.50
14 3 3 21.71 21.66 21.70
14 6 0 19.94 20.34 20.46

Limit EIRP < 2W Result Pass
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LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
20 1 0 22.90 22.98 22.74
20 1 49 22.89 22.97 22.97
20 1 99 22.82 22.87 22.90
20 50 0 QPSK 21.70 21.76 21.94 22.18 0.1652
20 50 24 21.61 21.72 21.91
20 50 50 21.34 21.46 21.64
20 100 0 21.66 21.76 21.90
Limit EIRP < 1W Result Pass
LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
15 1 0 22.89 22.87 22.70
15 1 37 22.93 22.91 22.89
15 1 74 22.82 22.81 22.81
15 36 0 QPSK 21.69 21.68 21.73 22.13 0.1633
15 36 20 21.63 21.62 21.62
15 36 39 21.38 21.40 21.44
15 75 0 21.66 21.70 21.70
Limit EIRP < 1W Result Pass
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LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
10 1 0 22.89 22.86 22.64
10 1 25 22.87 22.88 22.88
10 1 49 22.78 22.85 22.82
10 25 0 QPSK 21.71 21.74 21.75 22.09 0.1618
10 25 12 21.66 21.65 21.63
10 25 25 21.45 21.39 21.44
10 50 0 21.66 21.72 21.73
10 1 0 21.71 21.86 21.86
10 1 25 21.92 21.75 21.63
10 1 49 R 21.89 21.75 21.74 21.12 0.1294
10 25 0 20.93 20.95 20.81
10 25 12 20.87 20.91 20.76
10 25 25 20.89 20.79 20.68
Limit EIRP < 1W Result Pass
LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
5 1 0 22.83 22.88 22.74
5 1 12 22.94 22.87 22.88
5 1 24 22.87 22.77 22.83
5 12 0 QPSK 21.67 21.74 21.72 22.14 0.1637
5 12 7 21.66 21.67 21.63
5 12 13 21.42 21.43 21.40
5 25 0 21.68 21.69 21.73
5 1 0 21.76 21.90 21.90
5 1 12 21.93 21.69 21.67
5 1 24 21.85 21.74 21.65
5 12 0 16-QAM 20.91 20.91 20.80 21.13 0.1297
5 12 7 20.89 20.89 20.66
5 12 13 20.85 20.89 20.70
5 25 0 20.91 20.92 20.75
Limit EIRP < 1W Result Pass
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LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
3 1 0 22.76 22.83 22.68
3 1 8 22.84 22.84 22.78
3 1 14 22.86 22.74 22.82

3 8 0 QPSK 21.62 21.68 21.62 22.06 0.1607
3 8 4 21.59 21.59 21.53
3 8 7 21.42 21.42 21.34
3 15 0 21.68 21.64 21.69
3 1 0 21.72 21.83 21.80
3 1 8 21.89 21.66 21.57
3 1 14 21.81 21.73 21.55

3 8 0 16-QAM 20.91 20.90 20.70 21.09 0.1285
3 8 4 20.79 20.86 20.64
3 8 7 20.84 20.80 20.61
3 15 0 20.90 20.91 20.72

Limit EIRP < 1W Result Pass
LTE Band 4 Maximum Average Power [dBm] (GT - LC = -0.8 dB)

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
1.4 1 0 22.81 22.80 22.66
1.4 1 3 22.88 22.80 22.84
14 1 5 22.81 22.77 22.80

1.4 3 0 QPSK 22.82 22.79 22.68 22.14 0.1637
14 3 1 22.94 22.86 22.78
14 3 3 22.77 22.72 22.79
1.4 6 0 21.58 21.68 21.63
14 1 0 21.74 21.88 21.87
14 1 3 21.87 21.66 21.61
1.4 1 5 21.81 21.67 21.57

1.4 3 0 16-QAM 21.67 21.81 21.89 21.09 0.1285
1.4 3 1 21.84 21.60 21.59
14 3 3 21.84 21.69 21.64
14 6 0 20.87 20.85 20.80

Limit EIRP < 1W Result Pass
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LTE Band 12 Maximum Average Power [dBm] (GT - LC = -4.5 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
10 1 0 22.58 22.50 22.91
10 1 25 22.90 22.82 22.56
10 1 49 22.71 22.73 22.41
10 25 0 QPSK 21.72 21.71 21.30 16.26 0.0423
10 25 12 21.44 21.40 21.13
10 25 25 21.29 21.30 21.06
10 50 0 21.40 21.32 21.00
10 1 0 21.66 21.61 21.21
10 1 25 21.88 21.88 21.47
10 1 49 T 21.91 21.91 21.60 15.26 0.0336
10 25 0 20.76 20.71 20.38
10 25 12 20.81 20.76 20.42
10 25 25 20.92 20.85 20.51
Limit ERP < 3W Result Pass
LTE Band 12 Maximum Average Power [dBm] (GT - LC = -4.5 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
5 1 0 22.50 22.42 22.80
5 1 12 22.84 22.84 22.86
5 1 24 22.68 22.72 22.68
5 12 0 QPSK 21.70 21.70 21.69 16.21 0.0418
5 12 7 21.34 21.36 21.40
5 12 13 21.27 21.29 21.27
5 25 0 21.32 21.32 21.32
5 1 0 21.57 21.54 21.55
5 1 12 21.78 21.87 21.83
5 1 24 21.88 21.89 21.85
5 12 0 16-QAM 20.69 20.61 20.71 15.24 0.0334
5 12 7 20.67 20.69 20.74
5 12 13 20.78 20.85 20.77
5 25 0 20.83 20.78 20.74
Limit ERP < 3W Result Pass
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LTE Band 12 Maximum Average Power [dBm] (GT - LC = -4.5 dB)

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
3 1 0 22.41 22.33 22.78
3 1 8 22.75 22.80 22.85
3 1 14 22.60 22.69 22.63
3 8 0 QPSK 21.65 21.67 21.65 16.20 0.0417
3 8 4 21.32 21.32 21.39
3 8 7 21.23 21.22 21.26
3 15 0 21.31 21.30 21.27
3 1 0 21.52 21.53 21.46
3 1 8 21.74 21.84 21.81
3 1 14 21.85 21.85 21.83
3 8 0 16-QAM 20.69 20.51 20.65 15.20 0.0331
3 8 4 20.58 20.61 20.71
3 8 7 20.71 20.75 20.75
3 15 0 20.75 20.76 20.70
Limit ERP < 3W Result Pass
LTE Band 12 Maximum Average Power [dBm] (GT - LC = -4.5 dB)
BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
14 1 0 22.43 22.32 22.78
14 1 3 22.79 22.79 22.77
14 1 5 22.68 22.65 22.62
14 3 0 QPSK 22.45 22.33 22.73 16.17 0.0414
14 3 1 22.76 22.82 22.78
14 3 3 22.67 22.69 22.65
14 6 0 21.68 21.60 21.67
14 1 0 21.54 21.44 21.51
14 1 3 21.77 21.84 21.75
14 1 5 21.84 21.88 21.85
14 3 0 16-QAM 21.54 21.51 21.55 15.23 0.0333
14 3 1 21.69 21.79 21.78
14 3 3 21.78 21.81 21.85
14 6 0 20.64 20.54 20.68
Limit ERP < 3W Result Pass
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LTE Band 2

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(=)

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

]" 1

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURLOUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P /T 20 dbime I/A\ 5
10 dem I \\ 10 dBm: / \
ods ’ l 0 dem [ [
-10 dBm -10 dBm. T
SPURIOUS_LINE_ABS \L(\ ]
-20 dem ¥ F'\ -20 da)(‘\ i
30 dem I -30 dém !
e J i v \ h.“"“"“‘“'vw
st ', o]
-40 dem —— 4 — || Yo.gem Yo ]
M,
st “M.N N
~"'HJ 50 dem s o
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts StOE 1.92 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -32.01 d&m -19.61 d& 1.508 GHz 1.810 GHz 100.000 kHz 1.80575 GHz 21.39 dBm -8.61 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -23.78 dBm -10.78 dB 1.910 GHz 1.011 GHz 20,000 kHz 1,91000 GHz -21.45 dBm -8.45 dB

1.850 GHz 1.852 GHz 100,000 kHz 1,85026 GHz 20.22 dBm -9.78 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -28.88 dBm -15.88 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

Date:

11.AUG. 2021

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm / - \ 10 darfl,“ ol "\
ods / \ 0 demt \
-10 dem - ! -10 dgm !
SPURIOUS_LINE_ABS f k 1
-20 dem 20 gBm
-30 dem I o dBm S, s
L™ f T ol ]
o] W‘« Wb"‘vww
-40 dam o 40 dem A g
| T
i -50 dBm =
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -25.60 dem -12.60 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00055 GHz 13.35 dBm -16.65 dB
1.845 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -24.97 dBm -11.57 dB 1010 GHz Ta11 ane 20.000 kHz 191000 GHz 2216 dBm 016 de
1.850 GHz 1.852 GHz 100,000 kHz 1.85048 GHz 12.32 dBm -17.68 dB 1011 CHz 1950 GH2 1,000 Mz 1 a1102 cHe ~59.50 dbm 550 db,
Y
I 1 (] i
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LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]" 1

11.AUG. 2021

Date:

ectrum = s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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A N
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ode 1 0 dem f .‘
-10 dBm tW -10 dBm
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-20 dém 1’!." /"‘\ 20 daf\\ n..
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -33.98 dém -20.93 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00074 GHz 19.70 dBm -10.30 d&
1.849 GHz 1.850 Gz 20.000 kiz 1.85000 GHz -24.33 dém -1L.33d8 1.910 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -24.32 dBm -11.32 dB
1,850 GHz 1,852 GHz 100,000 kHz 185028 GHz 19.02 dBm -10.98 dB 1011 CHz 1950 GH2 1.00D MHz 181101 oHe 31 45 dBm 1545 B
S
Il ) - | 1 e
Date 22:42:2 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
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10 dbm 7 \ 10 dBT" \
ode fi l 0 dem \
-10 dem ! | -10 dim 1
SPURIOUS_LINE_ABS ‘ ‘ %
20 dem 20 dem
e l \ % [
-30 dém i ) dem iy
-40 dBm e 1 40 dBm = A
fomitd LT .
JU W »
6B 50 dem
-60 dm 50 derm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -26.04 dém -13.04 dB 1.008 GRz 1.910 Ghz 100.000 kHz 1.00897 GHz 12.28 dBm -17.72 dB
1.849 GHz 1.850 GHz 20,000 kHz 1.84355 Gz -26.98 dém -13.98 68 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -25.76 dBm -12.76 dB
1.850 GHz 1.552 GHz 100.000 kHz 185078 GHz 11.89 dBm -16.11 dB 1.911 GHz 1.520 GHz 1,000 MHz 1,91107 GHz -23.18 dBm -10.18 dB
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LTE Band 2/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
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1.850 GHz 1.870 GHz 100.000 kHz 1.85068 GHz 1.06 dBm -28.94 d8 1.511 GHz 1.920 GHz 1.000 MHz 1.91278 GHz -28.53 dbm -15.53 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG982310-05

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

@) (Spectrum )
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dp AP At ||| 400 dBm Y. SN VWS
DU, e, NP PR P S e I St WUV A S
ek s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -46.00 dBm -33.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -46.13 dém -33.13 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -46.47 dBm -33.47 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80033 GHz -46.21 dBm -33.21 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94260 GHz -45,00 dBm -32,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09010 GHz -45,00 dBm -32,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94342 GHz -40.57 dBm -27.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -40.43 dBm -27.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62555 GHz -39.88 dBm -26.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63305 GHz -40.09 dBm -27.09 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.26 dBm -23.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.14 dBm -23,14 d&
\ ) J . ( I J o
D: 11.A0G.2021 22:44:35
Spectrum .2
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
[@1 avgPwr
Limit fheck pafs
-10 ddhie —FPURIOUS LINE ABS PABS
SPURIOUS_LINE_2BS
-20 db
-30 des
-40 des s A SN e s Ny
" _J‘;N e VT PR o Wt
= b
-60 dE:
70 dE:
-80 de:
-90 de:
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 929.46777 MHz -46.06 dem -33.06 d&
1.000 GHz 1,840 GHz 1.000 MHz 1,61100 GHz -46.30 dém -33.30 d&
1,920 GHz 3.000 GHz 1.000 MHz 2,52982 GHz -44.038 dBm -31.98 dB
3,000 GHz 9,000 GHz 1.000 MHz 6,99892 GHz -40,39 dBm -27.39 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40,15 dBm -27.15 d&
13,000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -35,93 dBm -22.93 dB.
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG982310-05

LTE Band 2 / 3MHz

Spectrum 7 Spectrum
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit thrrk PARS Limit rtm-k PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
40 dB oW, LN WS 40 dBm .. - Pl
VRIS, e, R PRI S ~—TT PP P e P e —r v
U dEm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 913.47076 MHz -46.18 dBm -33.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -46.17 dBm -33.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.20807 GHz -46.51 dBm -33.51dB 1.000 GHz 1.840 GHz 1.000 MHz 1.07955 GHz -46.40 dBm -33.40 d
1,920 GHz 3,000 GHz 1.000 MHz 2,48483 GHz -45,01 dBm -32,01 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50427 GHz -44,94 dBm -31,94 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94942 GHz -40.57 dBm -27.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93142 GHz -40.41 dBm -27.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.62305 GHz -39.92 dBm -26.92 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64854 GHz -40.09 dBm -27.09 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -36.16 dBm -23.16 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60740 GHz -36.12 dBm -23.12 dB
—_— —_—
\ , . ( I J o
D: 11.A0G.2021 22:49:35
pectrum 2
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit fheck PARS
-10 ddRE—FBURIOUS LINE ARS PAES
B —F
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 de: P, ' - AL,
. e N maasto Stes i
e e
-60 dB:
-70 de:
-80 de:
-90 des
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 974,55022 MHz -46.,25 dBm -33.25 dB.
1.000 GHz 1,840 GHz 1.000 MHz 164459 GHz -46.47 dBm -33.47 dB.
1.920 GHz 3,000 GHz 1.000 MHz 2.,45352 GHz -45.17 dBm -32.17 dB.
3.000 GHz 9,000 GHz 1.000 MHz 6.93842 GHz -40.53 dBm -27.53 dB.
9.000 GHz 13.000 GHz 1.000 MHz 10.63805 GHz -39.75 dBm -26.75 dB.
13.000 GHz 19.500 GHz 1.000 MHz 17.60340 GHz -36.17 dBm -23.17 dB
il
L
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SPORTON LAB.

FCC RADIO TEST

REPORT

Report No. : FG982310-05

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 Spectrum
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB P, Y. NN 40 dBm Y. LN . VP,
[P e, BRI RIS S e M_M—’Ww —t
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -46,02 dBm -33.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -46,00 dem -33,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -46.49 dBm -33.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -46.67 dBm -33.67 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53342 GHz -44,99 dBm -31,90 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.61763 GHz -45,11 dBm -32,11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85992 GHz -40.43 dBm -27.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -40.48 dBm -27.48 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64154 GHz -39.95 dBm -26.95 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.66204 GHz -39.85 dBm -26.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -36.20 dBm -23.20 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60440 GHz -26.03 dBm -23.03 dB&
—_— —
\ , . ( I J o
Jat 11.A0G. 2021 a6
Highest Channel / QPSK
Spectrum v
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck PAbs
ine &P g 8 abs
-10 ddhe —FPURIOUS LINE AR E
SPURIOUS_LINE_ABS
-20 de:
-30 des
-40 des o — A AL LN ANy
" e e S PR e
~3u B
-60 dBs
70 dE:
-80 de:
-90 de:
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -45.04 dBm -32.94 d&
1.000 GHz 1,840 GHz 1.000 MHz 1,60009 GHz -46.44 dBm -33.44 d&
1,920 GHz 3.000 GHz 1.000 MHz 2,94260 GHz -44.84 dBm -31.84 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.97942 GHz -40.48 dBm -27.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.60505 GHz -40.04 dBm -27.04 dB
13,000 GHz 19,500 GHz 1.000 MHz 17.60340 GHz -36.26 dBm -23.26 dB.
il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG982310-05

LTE Band 2/ 10MHz

pectrum 7 Spectrum
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB P, V.. WS 40 dBm end W Psen, A,
[IURPIPRIS e, BRI RSP W PRy P v i PR PRI, o PP IR I R
o dem
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -45.95 dBm -32,95 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -46,09 dem -33,09 d
1.000 GHz 1.840 GHz 1.000 MHz 1.70846 GHz -46.44 dBm -33.44 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.15175 GHz -46.40 dBm -33.40 d
1,920 GHz 3,000 GHz 1.000 MHz 2.51542 GHz -44,92 dBm -31,92 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49347 GHz -44,99 dBm -31,99 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96342 GHz -40.54 dBm -27.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52992 GHz -40.38 dBm -27.38 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62305 GHz -40.0¢ dBm -27.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62505 GHz -39.77 dBm -26.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.22 dBm -23.22 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60890 GHz -36.12 dBm -23.12 dB
—_— —_—
( J . ( I ] 2
Jat 11.AUG. 2021 157
Spectrum
Ref Level 0.00 dBm Offset 11.90 dB Mode 4uto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck pafs
2 _HPURIONUS JINE ARS B
-10 déf—%
| SPURIOUS_LINE_ABS_
-20 dBs
-30 de
_40 dBm o - — ot e, "
-60 dB:
-70 dém
-80 de:
-90 de:
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Pawerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 946,91904 MHz -45.98 dBm -32.98 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.46618 GHz -46.55 dBm -33.55 d&
1,920 GHz 3.000 GHz 1.000 MHz 2.50139 GHz -44.97 dBém -31.97 d&
3.000 GHz 9,000 GHz 1.000 MHz 6,91842 GHz -40.40 dBm -27.40 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.60655 GHz -40.08 dBm -27.08 dB.
13.000 GHz 19.500 GHz 1.000 MHz 17.60040 GHz -35.97 dBm -22.97 dB
il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG982310-05

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB A N M, _40 dBm A e, W
MMWWM MMWW e
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -45.95 dBm -32.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 9B5.69965 MHz -46.29 dBm -33.25 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -40.65 dBm -27.65 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.49094 GHz -46.57 dBm -33.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96527 GHz -44,91 dBm -31,91 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.47979 GHz -45.,02 dBm -32.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50442 GHz -40.54 dBm -27.54 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.77544 GHz -40.63 dBm -27.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59005 GHz -39.98 dBm -26.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62905 GHz -40.04 dBm -27.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60140 GHz -36.18 dBm -23.18 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60640 GHz -36.25 dBm -23.25 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 11.A0G.2021
ectrum u%,]
Ref Level 0.00 dBm  Offset 11.90 di Mode Auto Sweep
SGL Count 1004100
@1 AvoPwr
Limit 1lm=-k pabs
i _$PURIOUS | INE_ABS PARS
-10 A —}
| SPURIOUS_LINE_ABS_
-20 dém
-30 des
-40 dBs PO T A
e R R —~ v ~
-60 dBm
-70 des
-90 dBs
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPawerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 962,91604 MHz -46,21 dBm -33.21 d8
1.000 GHz 1,840 GHz 1.000 MHz 1.60261 GHz -46,44 dBm -33.44 dB.
1,920 GHz 3.000 GHz 1.000 MHz 2,48879 GHz -44,68 dBm -31.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99592 GHz -40.60 dBm -27.60 dB.
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -39.95 dém -26.95 dB.
13.000 GHz 19,500 GHz 1.000 MHz 17.60490 GHz -36.03 dém -23.03 dB.
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG982310-05

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 difHEUELLILE LINE abs PARS -10 de—pEURIILE LINE by PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBi -20 dBm
30 dBi -30 dBm
40 dp Y, L. At 40 dBm PPN, G VS,
et It s i ,!m M"MWMN—
” m
-60 dBm
-70 dBm
-80 dBm
-90 dBm

Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -45.90 dBm -32.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -45.82 dBm -32.82 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -45.15 dBm -32.15 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.45988 GHz -46.55 dBm -33.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.48627 GHz -44.,88 dBm -31.88 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50534 GHz -44.,95 dBm -31.95 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52392 GHz -40.47 dBm -27.47 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93242 GHz -40.39 dBm -27.35 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63055 GHz -40.01 dBm -27.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59905 GHz -40.09 dBm -27.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60640 GHz -36.20 dBm -23.20 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -36.10 dBm -23.10 d&
—_— —
\ T ) = \ | ] w

Highest Channel / QPSK

Spectrum v
Ref Level 0.00 dém Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100
[@1 AvgPwr
Limit ¢heck PABS
10 ddhR—FRURIONS |INE_ARS PAES
| SPURIOUS_LINE
-20 de
-30 dém
-40 dBm —— — — — B s LY
poerr -
-60 dB
-70 des
-80 dB
-90 dBém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912,98601 MHz -46.19 dem -33.19 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.64417 GHz -46.60 dem -33.60 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.95448 GHz -45.13 dem -32.13 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92242 GHz -40.44 dBm -27.44 d&
9.000 GHz 13,000 GHz 1.000 MHz 10.61905 GHz -40.09 dem -27.00 d&
13,000 GHz 19,500 GHz 1.000 MHz 17.60340 GHz -35,91 dBm -22.91 dB
)j¢ ) b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG982310-05

LTE Band 4

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

&

Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

i ;

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
Y . ; hASS Line _$§PURIO[IS_LINE_ABS PAS
20 uguﬂr‘m PURIOUS_)LINE_ABS - /A‘ 20 GBH‘.‘P F,l\‘ 5
10 dem ! \ 10 dBm: ﬂ‘ ‘\
o s L 0 dém jl T
-10 d8m £ -10 dBm
SPURIOUS_LINE_ABS J \‘ J
-20 dem T - -20 dBm
-30 dBm | / \ 30 :IB[\
f U W
"
o ’J » In‘ WL P,
MM ' \ M“““““—u
- 7 i~ S—
-50 dem
-60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_E .765 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 170900 GHz -30.06 d&m -17.66 dé 1.753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 21.01 dém -8.99 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.52 dBm -7.52 dB 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -21.05 dBm -5.05 dp

1.710 GHz 1.712 GHz 100.000 kHz 1.71025 GHz 21.71 dBm -8.29 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75606 GHz -31.38 dBm -18.38 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 3000 dém Offset 11.90 de

Mode Auto Sweep

@1 AvgPwr (81 svgPur
Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
G | 3 3 DABS Line SPURIO INE_ABS PASS
20 UIBIFF‘IH PURIOUS_) INE_ABS F 20 dbm
10 dBm : l"‘\ 10 ey’ "‘\
|
eL: {Jt \ 0 dem \
=10 dBm ;i

-10 dBm i \

SPURIOUS_LINE_ABS r 1
20 dem } 20 gbm
MJ»‘)J { \ . r *
-30 dBm 7 %d o 30 HBm \ M“%
40 dBm = - 40 dem
P A3 o
— b, ] g -
T 50 dem —
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -21.62 dém -6.62 dé 1.753 GHz 1.755 GHz 100.000 kHz 1.75388 GHz 12.599 dBm -17.01 d8
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -22.55 dBm -9.59 d8 1.755 GHz 1.756 GHz 20.000 kHz 175500 GHz -24.76 dBm -11.76 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71099 GHz 13.06 dBm -16.04 dB 1.766 CHz 1765 GH2 1.000 MH2 175606 GHz -28.95 dBm -15.95 dB
.
)i i 1 )
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LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
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1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -23.16 dém -10.16 dB 1,755 GHe 1.756 GHz 200,000 kHz 1.75501 GHz -23.74 dBm -10.74 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71088 GHz 21.49 dBm -8.51 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -35.78 dbm -22.78 dB
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Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0 ds N e T e LY SN 0 dpi e I A e B AN b i o
-10 d8m ! \ -10 dBm \
SPURIOUS_LINE_ABS | | \
-20 dem / it 20 dBm
3, o d l\h
= ‘30 dem
...-«"""”""‘"/M Fw%
40 dem T
-50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70865 GHz -28.67 d&m -15.67 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74662 GHz 2.66 dém -27.34 db
1.709 GHz 1710 GHz 200.000 khz 1.70956 GHz -27.26 dém -14.26 8 1.755 GHz 1.756 GHz 200,000 kHz 175500 GHz -28.03 dBm -15.03 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71588 GHz 3.59 dem ~26.41 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75626 GHz -32.23 dbm -19.23 dB
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